EAGLE 50

Code Description | Specificagion | @'ty
058 | Flybar connector 1
(159 | Universal connector 2
e Hexagon socket
) ,dJ, 060 | head locking saww M3+3 6
3 W ), 061 | Flybar link 1
) 062 | Position aluminum block 4
063 | Flybar 1
Part | Description |specificagon |aty| | v6: | Fiybarblade 2
029 | Vertical stabilizer 1 065 | Main rotor blade 2
1 g3 | Tail knighthead 1 066 | Bearing B 2ehp5a2 a
Trossr =dpan g7 | Hexagen socket pan M3 P
Skid landing gear 2 031 | Feadtaroig s PBL422 2 7| head Tocking screw 3 2
PREIGON pocit el M2 2 032 | Tail boom connector 1 068 | Pointless locking screw | M2:20 2
v — Pazse [ 1] 069 | Main biade finkage 2
asing cap 4 A2, -
Motor 1 1 070 o
Knighthead 2 (35 | Rear shafl rubbor luba (L) 1 071 | capscrew M2:12 2
Motor retainer frame 1 036 | Tail bearing 2 072 | Main blade shaf sleeve 2
85 gock %]
Receiver 1 037 | Rearshaft 1 073 | o e et M2s5 2
Motor gear 1 02 | Tail holder 1 (74 | Main blade holder 2
s - 075 Hexagon socket pan M3
Main axis retainer 1 039 | Tail gear 1 2 | head locking screw 3 1
Canopy 1 gan | Tail motor gear 1 076 | Bearing ba=dT25 | 4
Rubber retainer ring 5 (41 | Flat gasket (Class A) 2 (77 | O-shape gasket 3
Mai fane 1| [ 092 | Regaserew oo PM143 | 2 078 | Main axis retaining nut .
Motor main gear 1 043 | Donanoe fockathoad M2+§ 1 074 | Bearing DIbE2 | 2
4 i Steering joint 3
Hh“w_ﬂ_%oox-_ head M3 2 (044 | Tail rotor blade 1 080 Dnnﬁ:”.m Jou 5
Plain washer (Class C) | & 36205 2 045 | Tail boom 1 081 wel 5
Fexwgon seckal ead M2ra ” 046 | sy fecessed pan PAL43.S | 2 082 | Tapping screw with gasket| PWEL.7+ | 3
Canopy holder 1 047 Horizontal stabilizer 1 (8} | Servo bellcrank 3
Type-1 hexagonal nut M2 10 (428 | Plain washer(Class C) | $2+p5:0.5| 2 034 | Single-servo holder 1
Cross tocossed pan ML66.5 o 049 | Outer swashplate 1 085 | Pointless locking screw M2-8 3
serow M1.676.5 2
Ball-shape nut 2 050 | Bearing $TPp11e3 | 1 026 | Short gimbal ball linkage 4
Type-1 hexagonal nut | M1.6 2 051 | Inner swashplate 1 087 | Pointless locking screw | M2+6 2
Tail strut 2 2 052 | Copperball 1 088 | Long gimbal ball linkage 2
4 | Servo 3 053 | Universal joint 1 G | Hinaon bk M2:6 2
05 | SR | KAz | 4| |05t | T-ehape hoider 1| (o | e M210_| 2
036 1 (55 | Connecting shat 1 091 | Flybar nut 2
027 PALTS6 | 6 056 | Oowel 2 092 | Longlinkage A 2
028 | Horizortal stabiizer hokler 1 057 | Fiybar connector holder 1 092 | fEosamckased pan M2+8 2




